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TEST REPORT

No. : XMIN2310001221CMO01-1_EN
Date : 2023-12-18

Page: 1of 3
CUSTOMER NAME: TERRA-MATER FLOORS PTY LTD
ADDRESS: 23-27 RODEO DRIVE DANDENONG SOUTH VIC 3175 AUSTRALIA
Sample Name : SPC FLOORING
Color . Wood

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,

assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt . 2023-10-17
Testing Period : 2023-10-17 ~ 2023-10-19
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co.,Ltd. Xiamen Branch.

e
\

Bryan Hong
Authorized signatory
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Summary of Results:

No. Test ltem Test Method Result
SRV “wet”; 37
1 Wet Pendulum Test AS 4586-2013 Amdt 1-2017 Appendix A
Class: P3

Original Sample Photo:

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to Ils CIIent and this document does not exonerate parties to a transaction from exercising all their rights and obligations

under the This d t cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized altaraﬂnn. forgery or falsification of the content or app 1ce of this d isul and offenders may be prosecuted
f%«f&!‘w !z FH B to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
%nspedwn & Testing Semces sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
2 or email: CN.Doccheck@sgs.com
No.31 Xianghong Road, Xiang'An Torch Industrial Zone, Xiamen, Fujian Province, China 361101 t (86692) 5765857  www.sgsgroup.com.cn
hE-ER T RE (BR) FURPIMIE B4R : 361101 t (86502) 5765857  sgs.china@sgs.com
!

Member of the SGS Group (SGS SA)



TEST REPORT

No. : XMIN2310001221CM01-1_EN
Date : 2023-12-18
Page: 3of 3

1. Wet Pendulum Test
Sample Description: See photo
Test Method: AS 4586-2013 Amdt 1-2017 Appendix A
Test Condition:

Specimen: 200mmx225mm, 6pcs

Type of slider: slider 96 (4S rubber)

Test surface: see photo

Test direction: length direction, see photo
Test Result:

Specimen No. 1 2 3 4 5 6

Mean of British Pendulum Number
37 37 37 38 37 38

(for each test surface)

Slip resistance value

37
(SRV “wet”)

Class P3

Classification of pedestrian surface materials according to the wet pendulum test:

Class Pendulum SRV (slider 96)
P5 >54
P4 45-54
P3 35-44
P2 25-34
P1 12-24
PO <12

Note: This test report deletes Product Specification, supersedes the test report No. XMIN2310001221CM01_EN
dated 2023-10-20, original report will be invalid from today.
********End Of report********
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